& ROLLN-LOCK®

Installation Guide
2019 Ford Ranger

Product Code
122-123

Roll-N-Lock Corporation
954-785-7655 www.rollnlock.com
RNLDOCO01-23-120 2-06-19




Parts List

Item Part Name Qty. Item Part Name Qty. Item Part Name Qty.
A |Housing 1 G |Cargo Nut 2 M | 1/4-20 Lid Screw 2
B |Track 2 H | 5/16-18 x 1" Cap Screw 6 N | 1/4-20 x 1" Screw 2
C |Cargo Shield/Track spacer| 1 I |5/16 Lock Washer 6 O | 1/4-20 Nut 2
D |Bulkhead Flashing 1 J | Black Rubber Washer 4 P | Butyl Caulk Strip 2
E |Bed Clamp 6 K |1/4-20 x 3/8" Screw 4 Q | Allen Wrench (1/4") 1
F |#10-24 Screw 2 L | Drain Tube 2 303 Vinyl Protector 1

*on housing (A)

Tools Needed

pg 2







|1 [LHS = RHS

~
\\\ 5
3 \\4

Peel paper from foam and stick

g
3 Bu

e

J
lkhead Flashing@

2

7

Q

SR\

onto bulkhead.

pg 4







|5|LHS =RHS
Remove Lid.

Ve

7

2
3
o
\

NS

2
43

Turn Lock to 10 o'clock

M
’ and key Track onto
% housing stems. Do not
> \ remove plastic wing nut.
AN

\ pg 6










Pg 9

Tighten Bed Clamps to the

Track Clamps.

p betw TracR
End Cap and tailgate.
Track End Cap
s ———
]

1/8" space between Trac

9
c ©
o
®

<7
v

[11] LHS = RHS




Turn Lock to 7 o'clock,

remove plastic wing nut

and using both hands pull
Cover back to tailgate.

Replace Lid.

pg 10




To open cover pull back
on the handle, turn the
Lock to 10 o'clock and let
the Cover retract into the
Housing while holding
onto the Pull-strap.

15]LHS = RHS Attach the Cargo Shield
to the housing. Note % ®

washer@ placement.
/ :
Il
Il
Il
+ i
H
Il
ii
7 TN Y
-1\ [} N N ///
% N /é




16] LHS = RHS ,
Insert one end of the Drain Tube @ 1/2" through the

truck bed and insert the other end onto the Housing
fitting. May need to cut tube to size.

@ ROLL-N-LOCK®

Any questions please call Customer Service at 800-952-7655
or email customerservice@rollnlock.com

pg 12




TROUBLESHOOTING

Spray 303° on a
Cover is hard to N rag and wipe the
pull or retract. top gasket in the

Track back and

forth.

Check Track to
Cover does not “ Track
latch. measurement.
Cover does not == Make sure Tracks
latch. are back against

tailgate.

A

Track tips up. “ Use angularity bolt @ﬁ \

to level Track.

& ROLL-N-LOCK®

Any questions please call Customer Service at 800-952-7655
or email customerservice@rollnlock.com




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13

